
 

 

 

 

 

 

 

 

 

This is hereby certified to be a correct return of the tests made of the items referred to herein 

        

Dale Brockbank  
Materials Testing Manager 
07 April 2017 

 Unless instructed otherwise by the client sample remnants will be disposed of after 28 days. 
 Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. 
 Uncertainty budgets for test methods contained within this report are available on request. 
This Certificate relates only to the sample received and, unless that sample has been drawn by the staff of this 
laboratory, or its agent, and endorsed accordingly, any application of the result to a bulk quantity or other material 
is entirely the responsibility of the client. 
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Nepshaw Lane South, Morley, Leeds, LS27 7JQ 
Materials Testing Manager:  D. J. Brockbank 
t: 0113 393 9791 
e: dale.brockbank@wyjs.org.uk 
www.wyjs.org.uk/materialstesting 
 

TEST REPORT 
 

Client: Camira Transport Fabrics Limited 
The Watermill 
Wheatley Park 
Meltham 
WF14 8EH 

Entry No: 83450  

Date received: 20/03/2017  

Client’s Description: Sample of fabric: Super Trim - non woven, Colour - Navy Blue, Run- 307005 
0102  

Test Required: Flammability  

Conditioning: A minimum of 24 hours at 50+/-5% Relative Humidity, 21+/-1°C  

Date Tests Completed: 07/04/2017 

Method of Test: FMVSS 302 
  

 
Results:  

 
 

 
Comments 
 
On the basis of the tests carried out this sample meets the requirements of FMVSS 302. 
 
 
-----------------------------------------------------------------End of Document---------------------------------------------------------- 

 
 
 
 
 
 
 
 

 Burning Rate (mm/min) 

Specimen 1  Meets burn rate 

Specimen 2  Meets burn rate 

Specimen 3  Meets burn rate 

Specimen 4  Meets burn rate 

Specimen 5  Meets burn rate 


